Welcome

E02 - Fairing Assembly


E02 - FAIRING ASSEMBLY
Ref. Code Description Note Price excl. tax (€)
1 8000C4726 MIRROR 278,3
2 8000C4729 COVER, BRAKE LEVER 200
3 8000C4731 COVER, CLUTCH LEVER 199,3
4 60NF02524 SCREW M6X95 0
5 8A0066531 VITE TCEI M5X0,8-CH4-L25 0,93
6 8000C4730 PLATE RH 0
7 8000C4732 PLATE LH 0
8 8B0090901 SCREW M4X8 1
9 8000C4728 BUSH 8,7
10 8000C4733 LEVER PROTECTION ASSEMBLING KIT 0
11 8000B5920 SCREW M5 2,34
12 8000B5959 WASHER 0,47
13 8000C4760 COVER, FAIRING, RH 0
14 8A00B2672 BOLT, FLANGE M6X12 0,5
15 8000B6364 BRACKET, COWLING 5,69
16 800091022 NUT M4X0.7 1,09
17 8AA0B2778 SCREW 0,34
18 8000B2706 NUT, SELF-LOCKING M4 0,69
19 8B0090901 SCREW M4X8 1
20 8000C4762 GRAPHIC FAIRING, RIGHT 13
21 8000B6356 FAIRING, INNER RH 38,98
22 8000B4560 PLATE M4 0,75
23 80B0C4764 DUCT, AIR EXIT RH 0
24 8A0090901 SCREW, SPECIAL M4X13.7 0,6
25 800090978 PAD,SIDE COVER 0,53
26 800092882 WASHER 3.9X7.25X0.5 0,28